



Model XSB01TJ/Z Parts List

A = Standard Equipment

O = Circuit Diagram

Item#	Part#	Description	Q'ty Unit
1	620D54-1	LED CIRCUIT	1 PC.
2	412719-3	LED HOUSING	1 PC.
3	857S43-5	XSB01 NAME PLATE	1
4	191M36-9	MOTOR HOUSING SET	1 PC.
	C10 263005-3	RUBBER PIN 6	2 PC.
	C20 8022W3-1	CAUTION LABEL	1
	C30 8022W4-9	CAUTION LABEL	1
	D10	INC. 10	
5	857S51-6	XSB01 SERIAL NO. LABEL	1
6	643874-2	TERMINAL	1 PC.
7	620D53-3	CONTROLLER	1 PC.
8	651493-0	SWITCH C3JW-4CM-1L	1 PC.
9	412720-8	CHANGE LEVER	1 PC.
10	191M36-9	MOTOR HOUSING SET	1 PC.
	C10 263005-3	RUBBER PIN 6	2 PC.
	C20 8022W3-1	CAUTION LABEL	1
	C30 8022W4-9	CAUTION LABEL	1
	D10	INC. 4	
11	266326-2	TAPPING SCREW 4X18	5 PC.
12	629A24-9	STATOR	1 PC.
13	266326-2	TAPPING SCREW 4X18	2 PC.
14	412718-5	BAFFLE PLATE	1 PC.
15	210031-3	BALL BEARING 606DDW	1 PC.
16	519645-8	ROTOR ASSY	1 PC.
	D10	INC. 15,17	
17	210005-4	BALL BEARING 608DDW	1 PC.
18	312A10-4	BRACKET	1 PC.
19	265999-8	TAPPING SCREW 4X25	3 PC.
20	317522-6	DRIVING ROLLER	1 PC.
21	265092-8	TRUSS HEAD SCREW M5X12	1 PC.
22	961014-3	STOP RING E-8	1 PC.
23	272229-0	LEVER 40	1 PC.
24	265494-8	HEX. BOLT M5X13	1 PC.
25	253807-5	FLAT WASHER 5	1 PC.
26	257249-5	RING 9	1 PC.
27	266026-4	TAPPING SCREW BIND CT 4X12	1 PC.
28	345196-3	SAFETY COVER	1 PC.
29	140U96-6	PULLEY COVER COMPLETE	1 PC.
30	231026-3	COMPRESSION SPRING 4	1 PC.
31	412721-6	KNOB	1 PC.
32	232185-6	LEAF SPRING	1 PC.
33	421198-4	CAP	1 PC.
34	265028-7	+ PAN HEAD SCREW M4X11	1 PC.
35	345197-1	CAM LEVER	1 PC.
36	253111-2	FLAT WASHER 5	1 PC.
37	265720-5	THUMB SCREW M5X14	1 PC.
38	233333-0	COMPRESSION SPRING 10	1 PC.
39	265090-2	+ PAN HEAD SCREW M4X20	1 PC.
40	317525-0	ARM HOLDER	1 PC.

41	941052-1	FLAT WASHER 4	1 PC.
42	233332-2	COMPRESSION SPRING 6	1 PC.
43	153312-1	ARM TENSIONER COMPLETE	1 PC.
44	345195-5	ARM COVER	1 PC.
45	922111-0	HEX. SOCKET HEAD BOLT M4X10	1 PC.
46	911138-5	P.H.SCREW M4X20 WITH WR	1 PC.
47	265040-7	+ PAN HEAD SCREW M3X4	1 PC.
48	153314-7	SHOE 9 COMPLETE	1 PC.
49	153310-5	ARM 9 COMPLETE	1 PC.
50	153314-7	SHOE 9 COMPLETE	1 PC.
51	265040-7	+ PAN HEAD SCREW M3X4	1 PC.
A01	A-34469	ABRASIVE BELT 9X533-AA80	1 SET
A03	140W02-3	GRIP BASE COMPLETE	1
A04	144163-3	GRIP 36 COMPLETE	1 PC.
A05	450128-8	BATTERY COVER	1 PC.
A06	***DC18RC	DC18RC FAST CHARGER	1 PC. (XSB01TJ)
	D10	COMPO-PARTS	
A07	BL1850B	BATTERY BL1850B SET (197283-2)	2 PC. (XSB01TJ)
A08	8033J7-1	XSB01TJ MODEL NO. LABEL	1 (XSB01TJ)
A10	197211-7	CONNECTOR PLASTIC CASE (TYPE2)	1 PC. (XSB01TJ)
	C10	LATCH	4 PC. (XSB01TJ)
A11	835P86-9	INNER TRAY	1 (XSB01TJ)